STATE OF MAINE

PAUL R. LEPAGE
GOVERNOR

December 2, 2015

Mr, Stephen Aievoli
Town of Lisbon

744 Lisbon Road
Lisbon Falls, ME. 04252

e-mail: saievoli@lisbonme.org

DEPARTMENT OF ENVIRONMENTAL PROTECTION

AVERY T. DAY
ACTING COMMISSIONER

RE:  Maine Pollutant Discharge Elimination System Permit (MEPDES) ME0100307'
Maine Waste Discharge License (WDL) Application W002725-6D-M-R

Final Permit

Dear Mr. Aievoli:

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was
approved by the Department of Environmental Protection. Please read this permit/license
renewal and its attached conditions carefully. You must follow the conditions in the order to
satisfy the requirements of law. Any discharge not receiving adequate treatment is in violation
[...]
Pass through means a discharge which exits the POTW into waters of the State in quantities or
concentrations which, alone or in conjunction with a discharge or discharges from other sources, is a
cause of a violation of any requirement of the POTW's NPDES permit (including an increase in the
magnitude or duration of a violation).

Permit means an authorization, license, or equivalent control document issued by EPA or an approved
State to implement the requirements of 40 CFR parts 122, 123 and 124. Permit includes an NPDES
general permit (Chapter 529), Permit does not include any permit which has not yet been the subject of
final agency action, such as a draft permit or a proposed permit.

Person means an individual, firm, corporation, municipality, quasi-municipal corporation, state agency,
federal agency or other legal entity.

Revised July 1, 2002 Page 11




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
STANDARD CONDITIONS APPLICABLE TO ALL PERMITS

Point source means any discernible, confined and discrete conveyance, including, but not limited to, any
pipe, ditch, channel, tunnel, conduit, well, discrete fissure, container, rolling stock, concentrated animat
feeding operation or vessel or other floating crafi, from which pollutants are or may be discharged.

Pollutant means dredged spoil, solid waste, junk, incinerator residue, sewage, refuse, effluent, garbage,
sewage sludge, munitions, chemicals, biological or radiological materials, oil, petroleam products or
byproducts, heat, wrecked or discarded equipment, rock, sand, dirt and industrial, municipal, domestic,
commercial or agricultural wastes of any kind.

Process wastewater means any water which, during manufacturing or processing, comes into direct
contact with or results from the production or use of any raw material, intermediate product, finished
product, byproduct, or waste product,

Publicly owned treatment works {"POTW") means any facility for the treatment of pollutants owned
by the State or any political subdivision thereof, any municipality, district, quasi-municipal corporation or
other public entity.

‘Septage means, for the purposes of this permit, any waste, refuse, effluent sludge or other material
removed from a septic tank, cesspool, vauit privy or similar source which concentrates wastes or to which
chemicals have been added. Septage does not include wastes from a holding tank.

Time weighted compaosite means a composite sample consisting of a mixture of equal volume aliquots
collected over a constant time interval.

Toxic pollutant includes any pollutant listed as toxic under section 307(a)(1) or, in the case of sludge use
or disposal practices, any pollutant identified in regulations implementing section 405(d) of the CWA.
Toxic poliutant also includes those substances or combination of substances, including disease causing
agents, which after discharge or upon exposure, ingestion, inhalation or assimilation into any organism,
including humans either directly through the environment or indirectly through ingestion through food
chains, will, on the basis of information available to the board either alone or in combination with other
substances already in the receiving waters or the discharge, cause death, disease, abnormalities, cancer,
genetic mutations, physiclogical malfunctions, including maifunctions in reproduction, or physical
deformations in such organism or their offspring.

Wetlands means those areas that are inundated or saturated by surface or ground water at a frequency and
duration sufficient to support, and that under normal circumstances do support, a prevalence of vegetation
typically adapted for life in saturated soil conditions. Wetlands generally include swamps, marshes, bogs,

and similar areas.

Whole effluent toxicity means the aggregate toxic effect of an effluent measured directly by a toxicity
test.

Revised July 1, 2002 Page 12




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
MAINE WASTE DISCHARGE LICENSE

FACT SHEET
DATE: | QOctober 20, 2015
PERMIT NUMBER: MIL0100307
WASTE DISCHARGE LICENSE: W02725-6D-M-R

NAME AND ADDRESS OF APPLICANT: TOWN OF LISBON
300 Lisbon Street
Lisbon Falls, Maine 04252

COUNTY: Androscoggin
NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S):
TOWN OF LISBON
744 Lisbon Street
Lisbon Falls, Maine 04250
RECEIVING WATER CLASSIFICATION: Androscoggin River/Class C
COGNIZANT OFFICIAL CONTACT INFORMATION:
My, Stephen Aievoli, Operations Manager

(207) 353-3013
SAievoli@lisbonme.org

1. APPLICATION SUMMARY

a. Application; On March 13, 2015, the Town of Lisbon (Town/permittee hereinafter) submitted a timely

and complete application to the Department for the renewal of Waste Discharge License (WDL)
#W002725-6D-1-R/Maine Pollutant Discharge Elimination System (MEPDES) permit #ME0100307
(permit hereinafter), which was issued by the Department on May 6, 2010, for a five-year term. The
5/6/10 permit authorized the Town to discharge a monthly average discharge of 2.025 MGD of
secondary treated municipal wastewater from a publicly owned treatment works (POTW) to the
Androscoggin River, Class C, in Lisbon, Maine.

It is noted that the Department made two permit revisions subsequent to the issuance the 5/6/10 permit,
On March 23, 2011, the Department issued a minot permit revision to establish water quality based
limitations for the following toxic pollutants that exceeded or had a reasonable potential to exceed
applicable ambient water quality criteria (AWQC) for inorganic arsenic, total aluminum, total lead, total
copper and total zinc. On September 10, 2013, the permit was modified to remove the monthly average
limitations, monitoring and reporting requirements and schedule of compliance for inorganic arsenic and
total arsenic based on a revision to the AWQC for arsenic and the results of an updated statistical
evaluation,



mailto:SAievoli@lisbonme.org

MEQ100307 FACT SHEET Page 2 of 25
W002725-6D-M-R

1. APPLICATION SUMMARY (cont’d)

b. Source Description: The Town of Lisbon operates a municipal wastewater treatment facility on
Lisbon Road in Lisbon Falls, Maine for the treatment of sanitary wastewater generated by a total of
approximately 5,000 residential and light commercial customers located within the Town of Lisbon.
The previous permitting action authorized the Town to receive and introduce into the wastewater
freatment process a maximum of up to 20,000 gallons per day (GPD) of transported wastes from local
septage haulers based on an updated Transported Waste Management Plan submitted as an exhibit to
its March 2015 application for permit renewal. All septic tank and holding tank wastes are introduced
into the headworks of the facility consisting of a grit and screening apparatus. The sewer collection
system is 100% separated (sanitary and storm water) and there are no combined sewer overflow
(CSO) points associated with the system. The sanitary sewer collection system is approximately
35 miles in length and contains twelve (12) pump stations, including five (5) that currently have
emergency overflow bypasses due to excessive inflow and infiltration (I/) associated with older
piping materials. Currently, three (3) of the 12 pump stations contain back-up power sources. A map
showing the location of the wastewater treatment facility and the receiving waters is included as Fact
Sheet Attachment A,

c. Wastewater Treatment: The Town of Lisbon Pollution Control Facility (PCF) has been online since
January 1975 and provides a secondary level of wastewater treatment via a conventional activated
sludge system. Influent flow is measured using ulirasonic flow meters and influent screening (primary
treatment) is provided by way of a Lakeside® Auger System. Grit is collected in a hopper and hauled
to a privately owned facility for final disposal via composting, Grease and rags are collected and
hauled to the Lisbon transfer station for final disposal. Septage is introduced into the treatment system
prior to the bar rack and grit removal structures in order to provide this waste stream with a primary
level of treatment. Secondary treatment is provided through aeration and secondary clarification. The
treatment system contains two (2) 310,500-gallon aeration basins fitted with-diffused aeration. One of
the basins is utilized for wastewater treatment while the other is utilized as an acrated sludge holding
tank. Following aeration, the flow is conveyed to two (2) 2,376 square foot circular secondary clarifier
basins fitted with interior weirs and surface skimmers. Scum is transferred to a hopper and from there
to a biosolids holding tank. Secondary treated wastewater is conveyed to a 17,354-gallon disinfection
tank measuring 29 feet long by 10 feet wide for disinfection using sodium hypochlorite. The Town
does not maintain a dechlorination system at the facility.

Final effluent is conveyed for discharge to the Androscoggin River via a 16-inch diameter concrete
outfall pipe that, based on information contained in the permittee’s application, is submerged to a
depth of approximately 3 feet below the surface of the water at mean low water. The outfall pipe is not
fitted with diffusers or other mechanisms that would enhance mixing of the effluent with the receiving
waters and the permittee has not provided information describing the mixing characteristics of the final
effluent with the receiving waters,

Sludge handling equipment at the facility includes, but is not limited to, a 150,000-gallon capacity
biosolids holding tank and a centrifuge. Sludge is currently conveyed to one of the 310,500-gallon
aeration basins for additional {reatment. Sludge is trucked and stored at a privately owned facility for
mixing in the spring and is then composted in accordance with applicable rules and regulations and
license/permit conditions. A process flow diagram submitted by the permittee is included as Fact
Sheet Attachment B.




MEO0100307 FACT SHEET Page 3 of 25
W002725-6D-M-R

2. PERMIT SUMMARY

a.

Terms and Conditions; This permitting action is carrying forward all the terms and conditions of the
previous permitting-actions except that this permit is:

1. Establishes a 1/month monitoring and reporting requirement for £ coli bacteria for the period
December 2015 — April 2016 to assist the Maine Department of Marine Resources in its efforts to
assess the impact of non-disinfected waste water being discharged from municipal waste water
treatment facilities on shellfish harvesting areas at the mouth of the Kennebec River.

2. Revising the daily maximum water quality based mass limitations for aluminum, copper, lead
and zinc based on a more recent statistical evaluation that indicates the discharge has a
reasonable potential to exceed the acute AWQC for each parameter.

3. Eliminating the monthly average water quality based limitations for copper as a more recent
statistical evaluation that indicates the discharge no longer has a reasonable potential to
exceed the chronic AWQC for each parameter.,

4, Incorporating the interim mercury limits established by the Department for this facility pursuant to
Certain deposits and discharges prohibifed, 38 M.R.S.A. § 420 and Waste discharge licenses, 38
M.R.S.A. § 413 and Interim Effluent Limitations and Controls for the Discharge of Mercury, 06-
096 CMR 519 (last amended October 6, 2001);

5. Revising the timing of the screening level whole effluent toxicity (WET), priority pollutant and
analytical chemistry based on revision to 06-096 CMR Chapter 530.

6. Eliminating the waiver for percent removal requirements for BODs and TSS when influent
strength is less than 200 mg/L based a recent guidance from the U.S. Environmental Protection

(EPA).

7. Reducing the monitoring frequencies for biochemical oxygen demand (BOD), total suspended
solids (TSS) settleable solids and E. coli. bacteria from 3/Week to 2/Week based on a statistical
evaluation of the most current 43 months of effluent data.

History: The most relevant regulatory actions include:
September 10, 1999 — The Department issued WDL# W002725-68-G-N, for a five-year term,

September 29, 1999 — The US Environmental Protection Agency (USEPA) issued NPDES permit
#ME0100307 to the Town for the monthly average discharge of up to 2.025 MGD of secondary
treated wastewater to the Androscoggin River. The 9/29/99 NPDES permit superseded the previous
National Pollution Discharge Elimination System (NPDES) permit issued on September 22, 1995,
and prior permits issued on September 28, 1990 (and associated permit modification issued on

July 26, 1995), and June 27, 1985 (and associated permit modification issued on April 9, 1986).

January 27, 2000 — The Department issued WDL #W002725-5L-F-R, for a five-year term.

May 25, 2000 — The Department established interim effluent limits for mercury of 58.1 parts per
trillion (ng/L) (average concentration) and 87.1 ng/L (maximum concentration).




ME0100307 FACT SHEET Page 4 of 25
W002725-6D-M-R

2. PERMIT SUMMARY (cont’d)

January 12, 2001 — The Department received authorization from the USEP to administer the NPDES
permitting program in Maine, excluding areas of special interest to Maine Indian Tribes. From this
point forward, the program has been referred to as the Maine Pollutant Discharge Elimination System
(MEPDES) program, and MEPDES permit #MFE0100307 has been utilized for this facility. On March
26, 2011, the USEPA authorized the Department to administer the MEPDES program in Indian
territories of the Penobscot Nation and Passamaquoddy Tribe.

March 3, 2005 — The Town submitted a letter to the Department’s Division of Engineering,
Compliance and Technical Assistance (DECTA) requesting that the Town be removed from the
combined sewer overflow (CSQ) program on the basis that the Town had not experienced any wet
weather related overflows in the five-year period leading up to March 2005.

March 21, 2005 — The Department’s DECTA issued a letter to the Town advising that the Town had
been removed from the CSO program based on a lack of wet weather related overflows, continued
inflow/infiltration mitigation, and repairs and upgrades of existing pump stations.

May 18, 2005 — The Department issued combination WDL #W002725-5L-H-R/ MEPDES Permit
#ME010030, for a five-year term.

April 10, 2006 — The Department amended the 5/18/05 WDL/MEPDES permit to incorporate testing
requirements of 06-096 CMR 530.

May 6, 2010 — The Department issued combination WDL # W002725-6D-1-R /MEPDES Permit
#MEQ100307 for a five-year term.

March 23, 2011 — The Department issued a minor permit revision to establish water quality based
limitations for the following toxic pollutants that exceed or have a reasonable potential to exceed
applicable ambient water quality criteria; inorganic arsenic, total aluminum, total lead, total copper and
total zinc,

September 10, 2013 — The Department issued a permit modification to remove the monthly average
limitations, monitoring requirements, reporting requirements and schedule of compliance for inorganic
arsenic and total arsenic from the permit subsequent to the revision of the arsenic criteria water quality
standards and the results of a statistical evalvation on arsenic data conducted on July 19, 2013,

March 13, 2015 — The Town submitted a timely and complete General Application to the Department
for renewal of the May 6, 2010, MEPDES permit. The application was accepted for processing on
March 17, 2013, and was assigned WDL #W0002725-6D-M-R / MEPDES #ME0100307.




MEQ0100307 FACT SHEET Page 5 of 25
W002725-61D-M-R

3. CONDITIONS OF PERMIT

Conditions of licenses, 38 M.R.S.A, § 414-A, requires that the effluent limitations prescribed for
discharges, including, but not lifnited to, effluent toxicity, require application of best practicable treatment
(BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters attain the State
water quality standards as described in Maine's Surface Water Classification System. In addition,

38 M.R.S.A. § 420 and 06-096 CMR 530 require the regulation of toxic substances not to exceed levels set